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ssamonas. FCC RADIO TEST REPORT Report No. : FR470121A

Appendix B. AC Conducted Emission Test Results

Temperature : 22.3~24.7C
Relative Humidity : |40.4~48.9%

Test Engineer : [Louis Chung

TEL : 886-3-327-0868 Page Number : B1 of B5
FAX : 886-3-327-0855
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EUT Information

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) (dBuV) (dB) (dB)
0.156750 22.86 55.63 32.77 | L1 OFF 19.9
0.156750 45.74 65.63 19.89 | L1 OFF 19.9
0.280770 15.55 50.79 35.24 | L1 OFF 19.9
0.280770 34.26 60.79 26.53 | L1 OFF 19.9
0.462840 19.18 46.64 27.46 | L1 OFF 19.9
0.462840 27.05 56.64 29.59 | L1 OFF 19.9
2.835150 21.54 46.00 24.46 | L1 OFF 20.0
2.835150 26.52 56.00 29.48 | L1 OFF 20.0
11.564070 32.34 50.00 17.66 | L1 OFF 20.1
11.564070 37.63 60.00 2237 | L1 OFF 20.1
11.936670 32.07 50.00 17.93 | L1 OFF 20.1
11.936670 38.96 60.00 21.04 | L1 OFF 20.1
12.659730 34.51 50.00 1549 | L1 OFF 20.1
12.659730 39.76 60.00 20.24 | L1 OFF 20.1
13.059870 41.41 50.00 859 | L1 OFF 20.1
13.059870 47.53 60.00 12.47 | L1 OFF 20.1
13.558920 41.46 50.00 854 | L1 OFF 20.1
13.558920 46.47 60.00 1353 | L1 OFF 20.1
14.155440 34.12 50.00 15.88 | L1 OFF 20.1
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14.155440 40.20 60.00 19.80 | L1 OFF 20.1
14.550000 35.43 50.00 1457 | L1 OFF 20.1
14.550000 41.81 60.00 18.19 | L1 OFF 20.1
15.148500 32.88 50.00 1712 | L1 OFF 20.1
15.148500 39.68 60.00 20.32 | L1 OFF 20.1
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Report No. : FR470121A

EUT Information

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.156750 23.01 55.63 32.62 | N OFF 19.9
0.156750 46.26 65.63 19.37 | N OFF 19.9
0.264750 19.36 51.28 31.92 | N OFF 19.9
0.264750 35.40 61.28 25.88 | N OFF 19.9
11.571000 27.77 50.00 2223 | N OFF 20.1
11.571000 34.50 60.00 2550 | N OFF 20.1
12.032610 33.48 50.00 16.52 | N OFF 20.1
12.032610 38.62 60.00 21.38 | N OFF 20.1
12.766830 33.82 50.00 16.18 | N OFF 20.1
12.766830 41.44 60.00 18.56 | N OFF 20.1
13.152570 42.98 50.00 7.02 | N OFF 20.1
13.152570 48.27 60.00 11.73 | N OFF 20.1
13.561710 41.23 50.00 8.77 | N OFF 20.1
13.561710 46.12 60.00 13.88 | N OFF 20.1
14.550000 34.93 50.00 15.07 | N OFF 20.1
14.550000 41.02 60.00 18.98 | N OFF 20.1
15.744750 29.80 50.00 20.20 | N OFF 20.2
15.744750 36.90 60.00 23.10 | N OFF 20.2
29.617350 25.04 50.00 2496 | N OFF 20.2
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29.617350 | 30.97 | — ] 6000] 29.03[N [OFF [ 20.2]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121A

Appendix C. Radiated Spurious Emission

Temperature : 20.8~24.8°C
Test Engineer : Ken Kuo, BANK Lin, Fred Tseng, and Karl Hou
Relative Humidity : 52.4~63.8%
2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)
BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
2376.885 45.66 -28.34 74 42.51 27 8.5 32.35 100 51 P H
2376.885 20.87 -33.13 54 - - - - - - A H
* 2402 103.59 - - 100.41 27 8.54 32.36 100 51 P H
* 2402 78.8 - - - - - - - - A H
BT
H
CHOO
2374.995 43.81 -30.19 74 40.66 27 8.49 32.34 278 360 P \%
2402MHz
2374.995 19.02 -34.98 54 - - - - - - A \%
* 2402 98.13 - - 94.95 27 8.54 32.36 278 360 P \%
* 2402 73.34 - - - - - - - - A Y,
\%
2375.66 45.66 -28.34 74 42.52 27 8.49 32.35 103 50 P H
2375.66 20.87 -33.13 54 - - - - - - A H
* 2441 104.27 - - 101.23 26.81 8.61 32.38 103 50 P H
* 2441 79.48 - - - - - - - - A H
2498.04 41.08 -32.92 74 37.8 26.98 8.72 32.42 103 50 P H
BT
2498.04 16.29 -37.71 54 - - - - - - A H
CH 39
2375.1 42.19 -31.81 74 39.05 27 8.49 32.35 283 360 P \%
2441MHz
2375.1 17.4 -36.6 54 - - - - - - A \Y%
* 2441 99.57 - - 96.53 26.81 8.61 32.38 283 360 P \%
* 2441 74.78 - - - - - - - - A \%
2500 41.81 -32.19 74 38.51 27 8.72 32.42 283 360 P \%
2500 17.02 -36.98 54 - - - - - - A \%
TEL : 886-3-327-0868 Page Number : Clof C16
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Report No. : FR470121A

BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 102.8 - - 99.63 26.9 8.68 3241 100 47 P H
* 2480 78.01 - - - - - - - - A H
2483.68 46.69 -27.31 74 43.51 26.9 8.69 3241 100 47 P H
2483.68 21.9 -32.1 54 - - - - - - A H
H
BT
H
CH 78
* 2480 99.71 - - 96.54 26.9 8.68 32.41 | 255 0 P \%
2480MHz
* 2480 74.92 - - - - - - - - A \%
2483.64 43.53 -30.47 74 40.35 26.9 8.69 32.41 | 255 0 P \%
2483.64 18.74 -35.26 54 - - - - - - A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C20of C16
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121A

2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
1264 57.71 -16.29 74 59.02 24.3 6.18 31.79 100 51 P H
1264 3292 |-21.08 54 - - - - - - A | H
1410 51.74 -22.26 74 52.26 24.8 6.49 31.81 100 51 P H
1410 26.95 -27.05 54 - - - - - - A H
4804 4381 |-30.19 74 31.96 32.32 13.03 335 - - P | H
4804 19.02 -34.98 54 - - - - - - A H
H
H
H
H
H
BT
H
CH 00
1040 46.34 -27.66 74 49.09 23.4 5.6 31.75 278 360 P \%
2402MHz
1040 21.55 -32.45 54 - - - - - - A \%
1262 51.73 -22.27 74 53.05 24.3 6.17 31.79 278 360 P \
1262 26.94 -27.06 54 - - - - - - A \
4804 43.69 -30.31 74 31.84 32.32 13.03 33.5 - - P \%
4804 18.9 -35.1 54 - - - - - - AV
\%
\Y,
\%
\Y
\%
\Y
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Report No. : FR470121A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
1262 54.43 -19.57 74 55.75 24.3 6.17 31.79 103 50 P H
1262 29.64 |-24.36 54 - - - - - - A | H
1410 51.65 -22.35 74 52.17 24.8 6.49 31.81 103 50 P H
1410 26.86 -27.14 54 - - - - - - A H
4882 4529 |-28.71 74 33.15 32.56 13.07 | 33.49 - - P | H
4882 20.5 -33.5 54 - - - - - - A | H
7323 50.28 |-23.72 74 32.61 375 16.02 | 35.85 - - P | H
7323 25.49 -28.51 54 - - - - - - A H
H
H
H
BT
H
CH 39
1262 50.98 -23.02 74 52.3 24.3 6.17 31.79 283 360 P \%
2441MHz
1262 26.19 |-27.81 54 - - - - - - AV
1410 47.83 -26.17 74 48.35 24.8 6.49 31.81 283 360 P \
1410 23.04 -30.96 54 - - - - - - A \
4882 44.97 -29.03 74 32.83 32.56 13.07 | 33.49 - - P \%
4882 20.18 -33.82 54 - - - - - - A \
7323 50.12 -23.88 74 32.45 37.5 16.02 | 35.85 - - P \%
7323 25.33 -28.67 54 - - - - - - A \
\%
\%
\%
\Y
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BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
1262 56.08 -17.92 74 57.4 24.3 6.17 31.79 100 47 P H
1262 31.29 -22.71 54 - - - - - - A H
1412 52.03 -21.97 74 52.54 24.8 6.5 31.81 100 47 P H
1412 27.24 -26.76 54 - - - - - - A H
4960 44.79 -29.21 74 32.45 32.7 13.11 | 33.47 - - P H
4960 20 -34 54 - - - - - - A H
7440 49.03 -24.97 74 31.49 37.32 16.15 | 35.93 - - P H
7440 24.24 -29.76 54 - - - - - - A H
H
H
H
BT
H
CH 78
1114 46.39 -27.61 74 48.37 23.98 5.8 31.76 | 255 0 P \%
2480MHz
1114 21.6 216 - - - - - - - \%
1262 49.78 -24.22 74 51.1 24.3 6.17 31.79 | 255 0 P \Y
1262 24.99 24.99 - - - - - - - \Y
4960 44.23 -29.77 74 31.89 32.7 13.11 | 3347 - - P \%
4960 19.44 19.44 - - - - - - - Vv
7440 49.16 -24.84 74 31.62 37.32 16.15 | 35.93 - - P \%
7440 24.37 24.37 \Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C50f C16
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Emission above 18GHz

2.4GHz BT (SHF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
23831 3799 |-36.01 74 40.08 38.7 19.18 | 59.97 - - P H
H
H
H
H
H
H
H
H
H
H

2.4GHz
H

BT
20310 39.79 -34.21 74 48.12 37.84 16.82 62.99 - - P \%

SHF
Vv
\%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
45.12 26.98 -13.02 40 41.3 17.25 1.15 32.72 - - P H
149.88 31.18 -12.32 43.5 44.68 17.03 2.18 32.71 - - P H
224.94 38.73 -7.27 46 53.18 15.58 2.64 32.67 - - P H
440.7 37.38 -8.62 46 43.6 22.77 3.75 32.74 - - P H
675.2 39.88 -6.12 46 41.68 26.39 4.61 32.8 - - P H
881.7 36.95 -9.05 46 34.58 29.1 5.25 31.98 - - P H
H
H
H
H
H

2.4GHz
H

BT
L 45.39 33.92 -6.08 40 48.36 17.12 1.16 32.72 - - P \%
146.91 34.37 -9.13 43.5 47.67 17.25 2.16 32.71 - - P Vv
224.94 39.32 -6.68 46 53.77 15.58 2.64 32.67 - - P \%
440.7 42.16 -3.84 46 48.38 22.77 3.75 32.74 100 171 Q \%
675.2 39.57 -6.43 46 41.37 26.39 461 32.8 - - P \Y,
882.4 38.2 -7.8 46 35.83 29.08 5.26 31.97 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“n

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
2376.885 46.63 | -27.37 74 43.48 27 8.5 32.35 | 357 32 P H
2376.885 21.84 | -32.16 54 - - - - - - A | H
* 2402 102.04 - - 98.86 27 8.54 32.36 | 357 32 P H
* 2402 77.25 - - - - - - - - A | H
H
BT
H
CHOO
2375.835 46.61 |-27.39 74 43.46 27 8.5 32.35 | 232 0 P |V
2402MHz
2375.835 21.82 | -32.18 54 - - - - - - AV
* 2402 102.17 - - 98.99 27 8.54 32.36 | 232 0 P |V
* 2402 77.38 - - - - - - - - AV
\
\
2375.24 45.88 |-28.12 74 42.74 27 8.49 32.35 | 389 60 P H
2375.24 21.09 | -32.91 54 - - - - - - A | H
* 2441 101.35 - - 98.31 26.81 8.61 32.38 | 389 60 P H
* 2441 76.56 - - - - - - - - A | H
2486.14 40.64 |-33.36 74 37.45 26.9 8.7 32.41 | 389 60 P H
BT
2486.14 1585 |-38.15 54 - - - - - - A | H
CH 39
2375.38 50.06 | -23.94 74 46.92 27 8.49 32.35 | 135 4 P |V
2441MHz
2375.38 25.27 | -28.73 54 - - - - - - AV
* 2441 102.95 - - 99.91 26.81 8.61 32.38 | 135 4 P |V
* 2441 78.16 - - - - - - - - A \%
2486.7 40.68 |-33.32 74 37.49 26.9 8.7 3241 | 135 4 P |V
2486.7 1589 |-38.11 54 - - - - - - AV
TEL : 886-3-327-0868 Page Number : C8 of C16
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BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 101.72 - - 98.55 26.9 8.68 3241 | 369 59 P H
* 2480 76.93 - - - - - - - - A H
2483.56 47 -27 74 43.82 26.9 8.69 3241 | 369 59 P H
2483.56 22.21 -31.79 54 - - - - - - A H
H
BT
H
CH 78
* 2480 100.04 - - 96.87 26.9 8.68 3241 | 218 0 P \%
2480MHz
* 2480 75.25 - - - - - - - - A \%
2483.6 42.26 -31.74 74 39.08 26.9 8.69 3241 | 218 0 P \%
2483.6 17.47 -36.53 54 - - - - - - A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C9of C16
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Report No. : FR470121A

2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
1262 55.15 -18.85 74 56.47 24.3 6.17 31.79 357 32 P H
1262 30.36 | -23.64 54 - - - - - - A | H
1338 49.61 -24.39 74 50.65 24.42 6.34 31.8 357 32 P H
1338 24.82 -29.18 54 - - - - - - A H
4804 4385 |-30.15 74 32 32.32 13.03 335 - - P | H
4804 19.06 -34.94 54 - - - - - - A H
H
H
H
H
H
BT
H
CH 00
1144 45.58 -28.42 74 47.26 24.2 5.89 31.77 232 0 P \%
2402MHz
1144 20.79 -33.21 54 - - - - - - A \%
1262 42.55 -31.45 74 43.87 24.3 6.17 31.79 232 0 P \
1262 17.76 -36.24 54 - - - - - - A \
4804 43.57 -30.43 74 31.72 32.32 13.03 33.5 - - P \%
4804 18.78 -35.22 54 - - - - - - A \
\%
\Y,
\%
\Y
\%
\Y
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
1262 48.94 -25.06 74 50.26 24.3 6.17 31.79 389 60 P H
1262 24.15 -29.85 54 - - - - - - A H
1336 50.39 -23.61 74 51.42 24.44 6.33 31.8 389 60 P H
1336 25.6 -28.4 54 - - - - - - A H
4882 4511 |-28.89 74 32.97 32.56 13.07 | 33.49 - - P | H
4882 20.32 | -33.68 54 - - - - - - A | H
7323 49.31 | -24.69 74 31.64 375 16.02 | 35.85 - - P | H
7323 24.52 -29.48 54 - - - - - - A H
H
H
H
BT
H
CH 39
1262 56.91 -17.09 74 58.23 24.3 6.17 31.79 135 4 P \%
2441MHz
1262 3212 | -21.88 54 - - - - - - A
1336 48.44 -25.56 74 49.47 24.44 6.33 31.8 135 4 P \
1336 23.65 |-30.35 54 - - - - - - AV
4882 44.93 -29.07 74 32.79 32.56 13.07 | 33.49 - - P \%
4882 20.14 -33.86 54 - - - - - - A \
7323 50.01 -23.99 74 32.34 37.5 16.02 | 35.85 - - P \%
\Y,
\%
\%
\%
\Y
TEL : 886-3-327-0868 Page Number : C11 of C16

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
1262 47.82 -26.18 74 49.14 24.3 6.17 31.79 | 369 59 P H
1262 23.03 -30.97 54 - - - - - - A H
1410 49.83 -24.17 74 50.35 24.8 6.49 31.81 | 369 59 P H
1410 25.04 -28.96 54 - - - - - - A H
4960 45.06 -28.94 74 32.72 32.7 13.11 | 3347 - - P H
4960 20.27 -33.73 54 - - - - - - A H
7440 49.46 -24.54 74 31.92 37.32 16.15 | 35.93 - - P H
7440 24.67 -29.33 54 - - - - - - A H
H
H
H
BT
H
CH 78
1336 48.03 -25.97 74 49.06 24.44 6.33 31.8 218 0 P \%
2480MHz
1336 23.24 23.24 - - - - - - - \Y
2154 50.47 -23.53 74 48.2 26.4 8.08 32.21 | 218 0 P \Y
2154 25.68 25.68 - - - - - - - \Y
4960 45.44 -28.56 74 33.1 32.7 13.11 | 3347 - - P \Y
4960 20.65 20.65 - - - - - - - \Y
7440 49.32 -24.68 74 31.78 37.32 16.15 | 35.93 - - P \Y
7440 24.53 24.53 \%
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR470121A

Emission above 18GHz

2.4GHz BT (SHF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
24818 38.1 -35.9 74 38.9 39.37 19.69 | 59.86 - - P H
H
H
H
H
H
H
H
H
H
H

2.4GHz
H

BT
24615 38.38 -35.62 74 39.68 39.37 19.6 60.27 - - P \%

SHF
Vv
\%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C13 of C16




SPORTON LAB.
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Report No. : FR470121A

Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
45.12 26.98 -13.02 40 41.3 17.25 1.15 32.72 - - P H
149.88 31.18 -12.32 43.5 44.68 17.03 2.18 32.71 - - P H
224.94 38.73 -7.27 46 53.18 15.58 2.64 32.67 - - P H
440.7 37.38 -8.62 46 43.6 22.77 3.75 32.74 - - P H
675.2 39.88 -6.12 46 41.68 26.39 4.61 32.8 - - P H
881.7 36.95 -9.05 46 34.58 29.1 5.25 31.98 - - P H
H
H
H
H
H

2.4GHz
H

BT
L 45.39 33.92 -6.08 40 48.36 17.12 1.16 32.72 - - P \%
146.91 34.37 -9.13 43.5 47.67 17.25 2.16 32.71 - - P Vv
224.94 39.32 -6.68 46 53.77 15.58 2.64 32.67 - - P \%
440.7 42.16 -3.84 46 48.38 22.77 3.75 32.74 100 171 Q \%
675.2 39.57 -6.43 46 41.37 26.39 461 32.8 - - P \Y,
882.4 38.2 -7.8 46 35.83 29.08 5.26 31.97 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C15 of C16
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121A

A calculation example for radiated spurious emission is shown as below:

BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
BT
CH 00 2390 55.45 -18.55 74 54.51 32.22 4.58 35.86 103 308 P H
2402MHz
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
Peak measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C16 of C16

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121A

Appendix D. Radiated Spurious Emission Plots

Temperature : 20.8~24.8°C
Test Engineer : Ken Kuo, BANK Lin, Fred Tseng, and Karl Hou
Relative Humidity : 52.4~63.8%
2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)
BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BT CHOO 2402MHz
1 Horizontal Fundamental
}{\
o 1 A'K \"\W 1671 h ok =
ed (NBURARWEE DR ey
Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CHOO 2402MHz

1 Vertical Fundamental

1 (@BuVim)

Date: 2024.05.28

evel @BuVim) Date: 2024.05.28

PEAK 74
709 700]

e— R TANE N v e e

310 2320, 2340, 2360, 2380, 2400, 215 000 300, 1500, 700 1%00. 2100 2300 2500.  Z700. 3000
Frequency (Miz) Frequency (MiHz)
+03CH22-HY 03CHZ2-HY
Condition :PEAK_BE_74 3m LE2CO4AI8EN_230712 VERTICAL Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868

Page Number : D2 of D28
FAX : 886-3-327-0855
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BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT CH39 2441MHz

Horizontal

Fundamental

Peak

533 |
peAK B 74
700

e b
23|
430 2440, 2450, 2460, 2470, 2480, 2450, 2500
Frequency (MHz)
Site +03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

46.7| 1 46.7|
[ —
p——— ph ek
:03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition 1 PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
o ioganbom s sowsseasaotsn s o0 B00k Vet SO Ut

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR470121A

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT CH39 2441MHz

Vertical

Fundamental

Peak

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

i RIURN VR WIS we SRS S e
:03CH22-HY 03CH22-HY
Condition :PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition : PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
R R,
"
Mf et T St
Condition :PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CH78 2480MHz

1 Horizontal Fundamental

1 @BuVim) Date: 2024.05.28 evel @BuVim) Date: 2024.05.28

1

|
TN | b L

233 23
460 7] 497, 2500 000 300, 1500, 700, 1%00 2100 2300, 2500.  Z700. 3000
Frequency (Miz) Frequency (MHz)
+03CH22-HY Site 03CHZ2-HY
Condition +PEAK_BE_74 3m LE2CO4AI8EN_230712 HORIZONTAL Condition +PEAK_74 3m LE2CO4AI8EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868 Page Number : D5 of D28
FAX : 886-3-327-0855
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CH78 2480MHz

1 Vertical Fundamental

1 @BuVim) Date: 2024.05.28 evel @BuVim)

Date: 20240528

1
-~
093] \ a3

e o s peak 74
700 700

A “ L WWWM e

7] 4912493.24952497. 2500 000 300, 1500, 700, 1%00 2100 2300, 2500.  Z700. 3000
Frequency (Miz) Frequency (MiHz)

+03CH22-HY

Condition :PEAK_BE_74 3m LE2CO4AI8EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

03CHZ2-HY
Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR470121A

2.4GHz 2400~2483.5MHz

BT (Harmonic @ 3m)

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BT CHOO 2402MHz

Peak

Avg.

m Date: 20240520 e @BV Dates 20240529
e 6]
3 o
peak 74 pea 14
709 704
} Mo g A3
e
151 — 151 T
29 T 209 r
060 W00 oo B0 10000 1208 7a0wn 16000, 18000 050 W0 w0 s foooo 1m0 7aoe  feooo. @
Frequency (Wr) Frequency (WHz)
site :03CH22-HY Site :03CH22-HY
Condition  :PEAK_74 3m LE2CO4AI8EN_230712 HORTZONTAL Condition

PEAK_74 3m LE2CO4A18EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR470121A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BT CHOO 2402MHz

Horizontal

Vertical

10.6G
~18G

Avg.

1 (@BuVim)

Date: 2024.05.20

evel @Buvim)

Date: 20240529

933 933
709 700]
AvG 54 AvG 54
467] S — o —— =
233 23
0600 12000, 3000, 14000, 15000. 16000, 7000, 18000 0600 12000, 13000, 14000, 15000, 16000, 7000, 18000
Frequency (Miz) Frequency (MiHz)
ite +03CH22-HY 03CH22-HY
Condition

: AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

Condition

: AV6_54 3m LE2CO4A18EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT CH39 2441MHz

1 Horizontal Vertical

) (@Buvim) Date: 2020.05.20 evel(Buvim) Date: 2024.05.20
167 1167
93| a3
peaK 74 pEAK 74
70 704
. o g5
I O 3 Ay
1671 2 T 467] ER
e
23| 23]
000 W00 600 G000 0000 42000 14000 16000, 18000 000 000 6000 000 0000 12000 14000 16000, 18000
Frequency (Wiz) Froquency (M)
$03CH22-HY 03CH22-HY
Condition + PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
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FCC RADIO TEST REPORT

Report No. : FR470121A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BT CH39 2441MHz

Horizontal

Vertical

10.6G
~18G

Avg.

1 (@BuVim)

Date: 2024.05.20

evel @Buvim)

Date: 20240529

933 933
709 700]
AvG 54 AvG 54
467] S — o —— =
233 23
0600 12000, 3000, 14000, 15000. 16000, 7000, 18000 0600 12000, 13000, 14000, 15000, 16000, 7000, 18000
Frequency (Miz) Frequency (MiHz)
ite +03CH22-HY 03CH22-HY
Condition

: AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

Condition

: AV6_54 3m LE2CO4A18EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT CH78 2480MHz

1 Horizontal Vertical

1 (dBuVim) Date: 2024.05.29 evel (BuVim) Date: 2024.05.20
167 167
03 93
PEAK 74 PEAK 74
700 700
i} v, G
o— I  Iw——————
167) bt 467 T
— *
23 233
000 000 6000 8000, 10000 12000 14000 16000 18000 %0 000 6000 B000. 10000 12000 14000, 16000 18000
Frequency (MHz) Freauency (MHz)
:03CH22-HY 03CH22-HY
Condition +PEAK_74 3m LE2CO4A18EN_230712 HORTZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
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Report No. : FR470121A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BT CH78 2480MHz

Horizontal

Vertical

10.6G
~18G

Avg

1 (@BuVim)

Date: 2024.05.20

evel @Buvim)

Date: 20240529

933 933
709 700]
AvG 54 AvG 54
467] S — o —— =
233 23
0600 12000, 3000, 14000, 15000. 16000, 7000, 18000 0600 12000, 13000, 14000, 15000, 16000, 7000, 18000
Frequency (Miz) Frequency (MiHz)
ite +03CH22-HY 03CH22-HY
Condition

: AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

Condition

: AV6_54 3m LE2CO4A18EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Emission above 18GHz

2.4GHz BT (SHF @ 1m)

BT 2.4GHz 2400~2483.5MHz

ANT BT SHF

1 Horizontal Vertical

A @Buvim) Date: 2024.07-11 A @Buvi Date: 2024.07-11
11671 671
033 033
pEAK 74 PEAK 74
700 700
V6 54 AvG 54
467, 467 :
PR ——— e e el ol " e
213 23
8000 19000 2000, 21000, 22000, 23000 a0, 26000 5000 19000, 70000 21000, 22000 2300 Za000. 25000
Freauency (Wiz) Frequency (WHa)
site +03CH22-HY site 03CHZ2-HY

Condition :PEAK_74 Im SHF 1224_240624 HORIZONTAL Condition :PEAK_74 Im SHF 1224_240624 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D13 of D28
FAX : 886-3-327-0855
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Report No. : FR470121A

Emission below 1GHz

2.4GHz BT (LF)

BT

2.4GHz 2400~2483.5MHz

ANT

Vertical

QP/
Peak

Date: 2024-07-09

ap

M WW w% bl

b
267 NWW‘LM”MMJW./W

0100,

Site
Condition

+ QP 3m BILOG63304_231015_16 HORTZONTAL

a0 S0 G0, 700 80 900 ¥
Frequency (MHz)

QP 3m BILOG63304_231015_16 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CHOO 2402MHz

) J—— . J——
e e
o it 059
vestcrs
nd I nd
‘ !
p . o
TRUEPRY I | L U T i
LU
9 9
i =5 e o o 7is I
= s
Site :03CH22-HY Site 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2C04A18EN_230712 HORIZONTAL
RBHIOOD000KHz VOW-S000000KHZ SWT:AUT0

RBW:1000.000KHz VBW:3000000KHz SWT:Auto

Peak

TEL : 886-3-327-0868

Page Number : D15 of D28
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CHOO 2402MHz

2 Vertical Fundamental

) @Bovim) Date: 20240528 ovel @Buvim) Dates2024.05.28
e 6]
033 023
peaK 74
100 704
46.7| 3 46.7|
. o it o g ]
"T\“"””" e MWWMWWM“JML
29 239
S0 7320, 750, 7560, 760, 0 7 G oo 1o oo 1o Zion  B6 206 2700 00
Froquency () Froauency (M)
:03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition :PEAK_74 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT CH39 2441MHz

Horizontal

Fundamental

Peak

evel @BuVim) Date: 2024.05.28

TR VW M o e e o e S

A (@BuVim)
167,
933
709
467] 1
233
3102320, 2340 2360, 2380, 2400,
Frequency (Miz)
ite +03CH22-HY
Condition +PEAK_BE_74 3m LE2CO4AI8EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

PEAK 74

000 300, 1500, 700, 1%00 2100 2300 2600,  Z700. 3000
Frequency (MiHz)
03CHZ2-HY
Condition +PEAK_74 3m LE2CO4AI8EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim)

i e v

Condition

430 2840, 2450, 2460, 2470,
Froquency (MHz)
Site :03CH22-HY
+PEAK_BE_74 3m LE2CO4AI8EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Re

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT CH39 2441MHz

Vertical

Fundamental

Peak

A (@BuVim) Date: 2024.05.28
167,
933
709
1
467] A
.

233

3102320, 2340 2360, 2380, 2400, 20 2440, 245

Frequency (Miz)
+03CH22-HY

Condition :PEAK_BE_74 3m LE2CO4AI8EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

evel @BuVim)

Date: 20240528

PEAK 74

S ITTS (PETRREURSITEE: SRR

23
000 300, 1500, 700 1%00. 2100 2300, 2500.  Z700. 3000
Frequency (MiHz)
03CHZ2-HY
Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 20240528

933
PEAK_BE 74
700

e O AR i
23
430 2840, 2450, 2460, 2470, 2480, 2490, 2500
Froquency (MHz)
Site :03CH22-HY
Condition :PEAK_BE_74 3m LE2CO4AIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CH78 2480MHz

2 Horizontal Fundamental

1 @BuVim) Date: 2024.05.28 evel @BuVim) Date: 2024.05.28
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+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868 Page Number : D19 of D28
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR470121A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CH78 2480MHz
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2.4GHz 2400~2483.5MHz

BT (Harmonic @ 3m)

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT CH39 2441MHz

2 Horizontal Vertical

v oo 20240528 oot gy e 20200528
. e
09 09
veaw 14 pean
09 100
A, i AV,
¢ =
46.7| 3 T 46.7| ettt
il
P .
o0 o000 o05, T T s e Tame oo TG ST, T a0 o000 7m0
Troawonty i) recuenty i)
:03CH22-HY 03CH22-HY
Condition : PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

Peak

Avg.
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BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT CH78 2480MHz
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Emission above 18GHz
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Emission below 1GHz
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Appendix E. Duty Cycle Plots

<Ant. 1>

DH5 on time (One Pulse) Plot on Channel 78 on time (Count Pulses) Plot on Channel 78

[spectum anaiyzer 1| TP
|Swept 54
KEYSIGHT [neut RF

Ref Lovel 106.99 dByV

B L e ey S et e RN UM ety Vgl i L
* v / ¥ C d

Span 0 Hel
0 me (1001 pts)

1. Worst case Duty cycle = on time/100 milliseconds =2 * 2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB
3. DH5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:
Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of
hopping frequencies, with the same packet configuration the dwell time in each channel frequency within
100msec period is longer in AFH mode than normal mode.
In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time DH5 packet is observed,;
the on time period to have DH5 packet completing one hopping sequence is
2.88 ms x 20 channels = 57.6 ms
There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping
behavior, maximum 2 hops can be possibly observed within the period. [L00 ms / 57.6 ms ] = 2 hops
Thus, the maximum possible ON time:
2.88msx2=576ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.76 ms/100 ms) = -24.79 dB
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<Ant. 2>
DH5 on time (One Pulse) Plot on Channel 39 on time (Count Pulses) Plot on Channel 39

fol Marker v ey ol

0 Pows (S 1 T T I Ao T o S [Select Marker
g: Free Run " ‘Marker . - Free Fun Marker 1

Ref Level 106.99 dBuV Ref Level 106.99 dBuV

142 $3A

o e

Video BW 1.0 MHz
lia PR T — A
WP A Aoy NI o LR o e it i

Function  Function Width  Function Value

Center 2.441000000 GHz Video BW 1.0 MHz Span 0 Hz,|Search
Res BW 1.0 MHz Sweep 100 ms (1001 pis)

Note:

4.  Worst case Duty cycle = on time/100 milliseconds =2 * 2.88 / 100 =5.76 %
5.  Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB
6. DH5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:
Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of
hopping frequencies, with the same packet configuration the dwell time in each channel frequency within
100msec period is longer in AFH mode than normal mode.
In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time DH5 packet is observed,;
the on time period to have DH5 packet completing one hopping sequence is
2.88 ms x 20 channels = 57.6 ms
There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping
behavior, maximum 2 hops can be possibly observed within the period. [L00 ms / 57.6 ms ] = 2 hops
Thus, the maximum possible ON time:
2.88msx2=576ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.76 ms/100 ms) = -24.79 dB
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Appendix G. Spot Check Evaluation on KC50E22

Conducted power test and radiated spurious emission test configurations were selected from the worst cases

identified in the reference model and tested to demonstrate the test data from reference model remains

representative for the variant model.

The deviation between the spot check and the referenced values is within 3dB, therefore data referencing is

justified according to the guidance in the ECR inquiry

UZ7KC50A22 UZ7KC50E22
Reference Variant . Limit
Mode Test Item Worst mode Check Test Deviation (dB)
Test Result Result
Number of Channels 79 79 0 Within the authorized block
Hopping Channel Separation 1.003 1.007 0.004 Within the authorized block
Dwell Time of Each Channel 0.31 0.31 0 Within the authorized block
) Within the authorized
20dB Bandwidth 0.893 0.891 0.002 frequency block
99% Bandwidth 0.827 0.827 0 Within the authorized
Bluetooth frequency block
Conducted Band Edges -41.22 -41.73 0.51 Deviation (ddB) <3 dB
Conducted Spurious Emission -31.93 -32.30 0.37 Deviation (ddB) <3 dB
Peak Output Power 5.40 6.20 0.8 Deviation (ddB) <3 dB
Radiated Band Edges and 42.16 39.94 2.22 Deviation (ddB) <3 dB
Radiated Spurious Emission
AC Conducted Emission 42.98 40.01 2.97 Deviation (ddB) <3 dB
6dB Bandwidth 0.674 0.668 0.006 Within the authorized
frequency block
99% Bandwidth 1.019 1.019 0 Within the authorized
frequency block
Power Spectral Density -9.55 -10.09 0.54 Deviation (ddB) <3 dB
Bluetooth-LE Conducted Band Edges -41.10 -42.38 1.28 Deviation (ddB) <3 dB
Conducted Spurious Emission -31.69 -32.23 0.54 Deviation (ddB) <3 dB
Power Output Measurement 4.80 4.60 0.2 Deviation (ddB) <3 dB
Radiated Band Edges and 42.35 39.81 2.54 Deviation (ddB) < 3 dB
Spurious Emission
AC Conducted Emission 42.98 40.01 2.97 Deviation (ddB) <3 dB
6dB Bandwidth 8.06 8.08 0.02 Within the authorized
frequency block
99% Bandwidth 13.04 13.09 0.05 Within the authorized
frequency block
Power Spectral Density 3.70 3.78 0.08 Deviation (ddB) <3 dB
WIFI 2.4G Conducted Band Edges -36.65 -36.24 0.41 Deviation (ddB) <3 dB
Conducted Spurious Emission -42.84 -41.89 0.95 Deviation (ddB) <3 dB
Output Power 26.46 26.36 0.1 Deviation (ddB) <3 dB
Radiated Band Edges and 52.24 51.35 0.89 Deviation (ddB) <3 dB
Spurious Emission
AC Conducted Emission 42.98 40.01 2.97 Deviation (ddB) <3 dB
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UZ7KC50A22 UZ7KC50E22
Reference Variant — Limit
Mode Test Item Worst mode Check Test Deviation (dB)
Test Result Result
26dB Bandwidth 165.98 165.94 0.04 Within the authorized
frequency block
99% Bandwidth 156.32 156.56 0.24 Within the authorized
frequency block
WIFI 5G Power Spectral Density 10.52 10.38 0.14 Deviation (ddB) <3 dB
'\P"c?v’\‘,'é?“m Conducted Output 2358 23.48 0.1 Deviation (ddB) <3 dB
Unwanted Emissions 66.96 64.84 2.12 Deviation (ddB) <3 dB
AC Conducted Emission 41.81 40.50 1.31 Deviation (ddB) <3 dB
- ) Within the authorized
26dB Emission Bandwidth 165.84 166.56 0.72 frequency block
99% Occupied Bandwidth 156.80 157.76 0.96 Within the authorized
frequency block
Contention Based Protocol -66.35 -68.65 2.3 Within the authorized block
Fundamental Maximum EIRP 26.54 25.96 0.58 Deviation (ddB) <3 dB
WIFI 6G Fundamental Power Spectral
; P 16.81 16.71 0.1 Deviation (ddB) <3 dB
Density
:\r/l‘i"l’(‘)”d Emissions (Channel -42.43 -41.04 1.39 Deviation (ddB) <3 dB
Unwanted Emissions 67.14 66.93 0.21 Deviation (ddB) <3 dB
AC Conducted Emission 41.15 40.16 0.99 Deviation (ddB) < 3 dB
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List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Cal:)b;fletion Test Date Due Date Remark
Loop Antenna [ Ronde & HFH2-22 100488 | 9kHz~30MHz | Sep. 12, 2023 AAuuggi,Oozé,ZZOOZ;4~ Sep. 11, 2024 (OESﬂiSSf’SW
ST | S | LT i | ot 15 0 [, o 1200 iy
Amplifier SONOMA 310N 421581 N/A Jul. 14, 2024 AAuugé'OOZé’22002244~ Jul. 13, 2025 (Ogegaigg?g\()
D%?Eg?}%?ned RFSPIN DRH18-E  |-EZCOMIEE | 161z-18GHZ | Jul. 11, 2024 AAuuggi,Oozé,ZZOOZ;4~ Jul. 10, 2025 (OESﬂiSSf’SW
SHEERF Hom) SCHWARZBE | BBHA 9170 1224 | 18GHz-40GHz | Jun. 24, 2024 AAuuggi,Oozé,ZZOOZ;4~ Jun. 23, 2025 (OESﬂiSSf’SW
Amplifier EMEC | EMO1G18GA | 060877 N/A Sep. 28, 2023 AAuuggi,Oozé,ZZOOZ;4~ Sep. 27, 2024 (OESﬂiSSf’SW
Preamplifier EMEC EM18G40G | 060872 18-40GHz | Sep. 06, 2023 Tugé.0§é’220(32£14~ Sep. 05, 2024 (oséﬂ?gfﬁv)
Aﬁia%;:‘('er Keysight N9O10B | MY62170278 | 10Hz~44GHz | Aug. 31, 2023 TUQQ.OOZG,’ZZ(JOZ;; Aug. 30, 2024 (Osgﬂigg?ﬁw
Ecl\eﬂcleTng: Keysight NOO38B | MY62210111 | 20Hz~8.4GHz | Aug. 23, 2023 AA“ugé_OOZé,ZZOOZZ“; Aug. 22, 2024 (Ogé‘gi;‘gf’:"\()
Hygrometer | TECPEL DTM-303A | TP211469 N/A Jan. 03, 2024 AA“ugé_OOZé,zzoozzﬁ Jan. 02, 2025 (Ogé‘gi;‘gfﬁw
Controller EMEC EM1000 N/A tagg”gf\'n?:\;’;st N/A AA“ugé_OOZé,ZZOOZZ“; N/A (Ogé‘gi;‘gfﬁw
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A AA“ugé_OOZé,ZZOOZZ“; N/A (Ogé‘gi;‘gfﬁw
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A Tugé,oozé,zzoozzzl 4~ N/A (Osggigg?l-TY)
Software Audix 6.09812E§2_ 2019 | RK-002347 N/A NA [ | NIA (Oggﬂ;‘gf’:“w
RFCable | HUPERY | SUCORLEX | 80395112 | okiz~30MHz | Mar. 06, 2024 %%_%é?%f{ Mar. 05, 2025 (Oggﬂiggf’g\()
RFCable | HPERY | SUCOPLEX ggf/g?é;éi'gfg/ N/A Oct. 24, 2023 ’Xjugé_ogé,22°§;4” Oct. 23, 2024 (Oggﬂiggf’g\()
AC Power | ACPOWER | AFC-11003G | F317040033 N/A N/A Jul. 16, 2024 N/A Conduction
Source ' (CO07-HY)
Software ggmgé‘ EMC32 V10.30 N/A N/A N/A Jul. 16, 2024 N/A %’gg‘fﬂ‘\’g
Pulse Limiter SCHV(V:QRZBE VTSD 9961-F 338%‘7':3 9KHz-200MHz | Oct. 20, 2023 | Jul. 16, 2024 | Oct. 19, 2024 %’gggcﬂ‘\’g
RF Cable gﬂﬁﬁg; RG214/U | 1358175 | 9kHz~30MHz | Mar. 14, 2024 | Jul. 16, 2024 | Mar. 13, 2025 %’gggcﬂ‘\’g
wo-Line TESEQ NNB 51 45051 N/A Mar. 10, 2024 | Jul. 16, 2024 | Mar. 09, 2025 ?ggg‘;cﬂf(r)‘
Fourtine TESEQ NNB 52 36122 N/A Mar. 07, 2024 | Jul. 16, 2024 | Mar. 06, 2025 ?ggg‘;cﬂf(r)‘
Eg/'c'eTlsz ggm‘;é‘ ESR3 102317 | 9kHz~3.6GHz | Sep. 20, 2023 | Jul. 16, 2024 | Sep. 19, 2024 ?ggg‘;‘_:ﬂ?(r)‘
Hygrometer | TECPEL | DTM-303A | TP201996 N/A Nov. 07, 2023 | Jul. 27, 2024 | Nov. 06, 2024 8"'_?5’;‘_%‘3(‘;
Power Meter Anritsu ML2495A 0932001 N/A Sep. 08, 2023 | Jul. 27, 2024 | Sep. 07, 2024 ((:Toﬁgg_ﬁ?g
Power Sensor | Anritsu MA2411B 0846202 3OOMH§~4°GH Sep. 08, 2023 | Jul. 27, 2024 | Sep. 07, 2024 ((:Toﬁgg_ﬁ?g
Aﬁ;?l;;le r Rode & FSV40 101566 | 10Hz~40GHz | Aug. 23, 2023 | Jul. 27, 2024 | Aug. 22, 2024 ?Toﬁgg_ﬁi‘;
idton Rode & CBT 101136 BT3.0 | Oct 22,2023 | Jul. 27,2024 | Oct. 21,2024 ?Toﬁgg_ﬁ%
(Measure)
Software Sporton 5!?215'1352%1'1 NA | geonducted N/A Jul. 27, 2024 N/A 8"'_?5’;‘_%‘3{‘;
—THE END——
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